R35 GT-R GTII-800 FULL TURBINE / UPGRADE

KIT

- EEA S

HES

BT 9 EEPAER(TIRFEL T =20y,
ERERBAE & I SRA T BIEEZEITH > TLFE &L,
AEIEUT IHERRT - CTERARNCDT HBFEALTZELN,

BFRAZIEo=1RIT. KRUIRELTL =LY,

AL, TRRISTY ERDAHERTFRIEETY
AL—HBEEFHBOBELENRL HIGEITIE, EONTHEBEVEIFORRFEEIC SERCFZEL,

=]
AR

[ %

R35 GT-R GTII-800 FULL TURBINE / UPGARDE KIT

A ®

BEEERR

| K No.

11003-ANO16 / 14020-AN0O09

IRATEREAE M

E04211-N49013-00

A—H—HERE

—wH> GT—R (R3H)

TR

VR38DETT

3 3t

2007/12~

]

AEGEUFFIZIE, TP VDORBEENVEIZHEYET,
AREGIZIE, 72-IWE V77, 72-IMVY 14, F-CON, EVC (FEENTHY FHA,
ARG ERATT,. B #9 480kw 650PS LI L) THEAT RBEICIE. TP USRIt
PEIZIRY FET,
AERBIZEFENDVIR M— FOFREBEBRREIEH 90~95kPa T,
XHHERARDIH., FEROBTTEREIERICKSIIVDY - FSURST v a VEDORHE
[ZDWTIE—EIDNBREEETEE A,
MAHGIAE AN TR L Eo TS, RREEISES LG BYNEEFETTEHC L
[ZTEFEEA,
XT 14 —5—RIDOHAFN LY FT,

XEEEROFERE. 2019 F4 AREDLDTY,

WET DECER
§2& TNo. B i EHEE RSB
3301 | 2008/11 | ¥R
3302 | 2019/4 | iBBEEE

2019 £ 4 A 23 BR{T(RENES., GHWTVF - y—-ITX




EBS

1% D&)':/K% . @Fﬁ:[:ol’\—c ................................................................. 1

A A I S N R R 92

1. /_—\7)L/\°_\\JHX%L ..................................................................... 6

2. A RN EY T - o 6

B BT DS - - - - - oo 18
EOE |

CDEIE, HKS R35 GT-R GTI-800 FULL TURBINE / UPGARDE KIT ZHEBEWL\LIFLM=FZEHE I LITHYME S TENE
EDS

AEGREREICTHEAVIZE, BEEERDCRES B 5OITEEEHHA LTS,

BYHHE TRISAEISEEH SN TLDRBZTY .. REIHERAL TS,

AREFEUFFZITE SN A S KEELI- ETERZTE>TIESLY,

RE - HRIZONT |

0@ AEFAHFZREICHFITTIVEE, BEHROE=ZEADERCEEERAICMILT 570, SFoTULV==E
EWERSREERLTVEY,

AEGIIEBEFRNMTY . ARNOERIIITEHENTIEZELY,

BERXIIE=ZEN, FHUBRUHRRZMI, REALELIEICEYZFHEFII OV TEHE—IEEZEN
MIFET,

FEL, FPEGCLRRT 2 ENHY ETOTEAHEREAFEDESE THEECZSLN,

AHURINBEREED. BRD-OFELGKEET L EABYFET,

11003-ANO16,/14020-AN009



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
1 | Z¥J—XY=7"k—)LF LH 1 %
2 |Z¥FY—RbFI=FE—/ILF RH 1 P
3 |A—HRF¥y—T¥—LH 1 m

4 | B—HRF¥r—Yr—RH 1 m

5 |DIXKF—F 2 X @50
6 |ZA> kA4 T LH 1 P
7 |Z7BY kM7 RH 1 X
8 |HHTanA4T LH 1 P
9 |Ho a4 7 RH 1 P
10 |ZT77874 74— 2 o

1 |AANAoLy AT LH 1 _,— P
12 |41y b1 7 RH 1 P
1B |AALTFI Ly 4T LH 1 > 'g

4 | AALTIrLy b4 T RH 1 .

15 |F—RF¥—Lrv—o+r—2—/4TF IN LH 1 -

16 |Z3—RF¥r—Sv—o+r—2—/4T7 IN RH 1 o

17 |#—RFr—Vr—9+—8—4F OUT LH i r

18 |#—RF¥—Lv—o+—4—/ 47 OUT RH 1 ?

19 |2—RF¥—ov¥—T345v b+ LH 1 % P
20 |4—FRFr—Sr—TI547 v+ RH 1 ﬁ-f- P

314020-AN009  UPGRADE KIT IZIFEFENFEE A,

11003-ANO16,/14020-AN009




PARTS LIST

NO. DESCRIPTION ar INAGE RENARKS
21 | THFY—RFIZHR—ILRG/K A e .9, .8

2 |3—HRF¥r—Ir—G K 2 @ {sbyh

28 |Z—ARFry—¥—G /K 2 @ 7Ihyb

24 |7V kM TG/K 2 >

2% |AALTYRG/K 2 55

26 |Lyak—2 2 S| Xp70 L70

21 |vyavk—2 2 S| XpT0 L55

28 |Lyavh—2 2 S X048 L100

29 |h—2 1 -} %10 L1000

0 |K—x 1 (>, Xp8 1200

3 | A== 1 ‘-] X6 14000

2 |4—EFa—7 1 @17 L1500

33 [RyUa—diLk 2 (e $12

3 |RoTa—RiLk 4 [Jem X 14

35 (AT 12 12

36 |7y 8 14

31 |GhyTUy 2 $90.8

38 |GhyTYLY 2 R 58.4

39 |HR—RAYE g o s £—rsqT
40 |F—z8 K 4 (o e E—raqT

314020-ANO09  UPGRADE KIT IZIF&EFENFEE A,

11003-ANO16,/14020-AN009



PARTS LIST

NO. DESCRIPTION ar IMAGE REMARKS

N |H—EI—L 3 i 3300 x 300
£ |Ry—mzd 1 |i. X8

8B |RY—mzq 3 X6

4 |=vIn 2 f X @10

5 |=vIN 3 @co X6

6 [=yT 2 ) Xp6 LB
41 | Tk 2 XPT1/8

18 |HF—z5527 4 = X 10

19 |HR—rH50F 5 X p8

50 |HR—2IF50T 14 @ X6

51 | R_—t— 4 S d4-p12 L1.5
52 | RS—H— 1 S X P10-¢20 L5
53 | R_R—H— 1 P6-¢12 L10
54 | RR—H— 1 (0 $6-310 L8
55 | IS4 2 S XPT1/8

56 | AIL b 4 e W4

57 |k 6 e=1) M6 L10

58 | ALk 1 e1) M6 L18

59 [ b 1 e M6 L25

60 |k 3 =1 Mg L20

314020-AN009  UPGRADE KIT IZIFEFENFEE A,

11003-ANO16,/14020-AN009




PARTS LIST

NO. DESCRIPTION ar IMAGE REMARKS
61 [k 1 =1 M8 L30
62 [ b 4 e M0 L40
63 |k 2 e=1) M0 L25
64 |wLTOYSF Yk 12 ad Mg
65 |+ 6 SNand, M1
66 |RTULTTULw 7 ) M6
61 |RTULTTvw 4 ) Mg
68 |RTULTTvL 6 ) M0
69 |Tvir 7 = N6
0 [Ty 4 = N
7y 12 = M0
72 | Ry RRILE 12 Lo 0 vg
1B |TYTLL 1| R35GT800 P
I35y R 1 | X
eSS 2 ~7 XM 112

76 | EuffEREAE

77 | EikaniAsd

-]

314020-AN009  UPGRADE KIT IZIFEFENFEE A,

11003-ANO16,/14020-AN009




1. /—IJLN—YE45 L
A—h—OBEEIRNTTIT—, IVSY, I—RFr—Sv—EBI LT &L,
FERTR B#ATHRLHYETOT. IFHRTETEANLANTLEE,

2. ¥y bAX—YETIT

2—1 IXxYV—X b=/F—)L FEYHT

(1) TXYJ—Rr<=/m—ILK (H-RH) IZREY FRIL+%
BfTHTL &L, (®2-1-1)

- RZY RARILE M8 x 6

2 ToooIZTXY—RA T =/—JLK (H-RH) ZBYtIFT
(FEEL, (®2-1-2)

CIXY—RMYZHR—ILRG/K x2
“Fy bk x 12 (BfEA)

@) MEE—rA>PalL—2—HAITHFJ—R FIZFR—ILFIC
B 6D & 5 TSI EREMILTIIZELY,
(E2-1-3, 2-1-4)

BT FIFERDERIZTITEVETS,

11003-ANO16/14020-AN009



2—2 wIE—EZ—a25 NI
1) 259 REAY FLTLEEL, (®2-2-1)

@) >aZ7 FITH—ES—ILER>TLEEL, (M2-2-2)

2—3 A—KRFr—Ir—mftT

M B—RFr—Sv—FI XY —R b =h—)L RIZ{REA L.
L BA—INGTUS - A Ty Y—INY U DEEE
BFEELTLFEEL, (F2-3-1)

T RIAR
A T, A —B—1 A TORUYFHEIBEEFEE LA
HIELTHL L, BOEENRL—XTY,

RHEAAIT O b TEarTLyd—n\oOU5m
FiHELBEWNES, avTLyd—n\IS U DMEFRRL
TLEEL, (K2-3-2)

11003-ANO16,/14020-AN009



Q) A—RFv—r—E—FERS L. hy T TELUTD
FIETHATITTLE S, (F2-3-3)
@ hy7 )oY % 16=£1IN-m THET+ 5,
@ Ei&k. SEBEEAMYT ) ERIZETT 5,
® hy7 WY % 16=1IN-m THET+ 5,
@ Eix., SEREEAEVYT )V ERIESITS 5,
® 17" Vo5 % 161N-m THET+ 5,

@ arTLyY—nI T IO M & TEIN-m THUTH T
{22l (64Fx2) (K2-3-4)

B E2—RFr—%— (H-RH) 2TFY—X b =7/h—ILK
[ZEFFTLIZELY, (B2-3-5)
T RIS R
A—RF v —2 v —&IXJ—X b =ih—/L FIERfFHFIZ
L. 3 FOTS545y MY T ohi-o&#HH%E LEFT
CBA—RF Y —Tr—G K (ubyh) x 2
oy Fy kM8 X 6

G)A—RF¥—Lv—TZ7 v h(H-RH) ZEYFFTLFZELYN,
(X 2-3-6)
(E/GRID™ F—5—s34 THERY{FIHHE D FE TRAFHIS

LTLEEELWY
- 7RJL + M8 L20 X 2
sy M8 X 2

CRTYGTyw M8 x 2

11003-ANO16/14020-AN009



2—4 IR M7— FEREFHT

(1) IR RF—KMZ=Zy T, TSHTERFFTLEEL,
(X 2-4-1)
- Zv 7L p6 x 2
L=yl 96 x2
“PT1./87345 x2

RUBAN—ILT—TEERAL TEEL,

Q7 = r—RAEZEBEL TS, (B12-4-2)

A sx&

BERADSS THEEF. TLAMBEZRNWTHERETI &,
ATV THROH LT HET HBNAHY ET

MR, FERREREITA >TSS,

B)IIR M —FEIXY—R FYZA—ILFIZEfTHFTL EE
L. (K2-4-3)
- GhyTY2y ¢90.8 x2

202 b TEREA L. BFTAEEEFEL TS,

2—5 IED+—R2—/ 1 TOIT

MEDF—F A TEVIR M= MIFHLIGENESMILT
BftFT<zEly, (R2-5-1~2-5-4)

() RADRE T/ TETL T &0, (®2-5-1)

11003-ANO16/14020-AN009



@) T37v M2 7TORZERIFTLZEL, (B2-5-2)

QVMEDA—R—/ THIITR M7— b EFiB LEUMIEIC
AREL. UMTLIENERELTIZSLY,
NERIT=957y FETU D UDORICAR—Y—FHA,
TS0, (K2-5-3)

s AN—H—¢6-¢12 L10 X 1

Rk M6 L25 X 1
CRTYGIy v N6 X 1
Iy M6 X 1

BEODHMDYIZ, R—ATHERIIAELHYET,
YA TITHRIFIEOIMTEREL . WAL SIS
LTEHIF TSN,

@ o8/ MTED 1A THFHLIENKIIZP 8/ (T
ZRAF TS ZEL, (H2-5-4)

2—6 FA I3 TEfTHT
PANAS

Iooo7ay AN Y 3—mRIL MIBFEARALTLEELY,

KAEAMIVAZREZEWNESIZLTLEEELY,
A A ILRIEFDIELHLNA T,

- 10 -

11003-ANO16/14020-AN009



MAAILAL LY b8 TLHZRYTIFTL SN,
(g 2-6-2)
s\ 3—RIL s M2 X 1

TN X4
-\ Ta—RILk N2 x 1 (BER)

BYHFaN/ S TE2T7 70— L, EMEAZLELT
&b,

@QFAMINA Ly b TRHZRUFHFTL 2L, (B2-6-3)

s\ a—mRILk M2 X 1

PR x4
N\ a3—RILk M2 x 1 (BfER)

YA/ TE2I 70—, EYEAZRLELT
S,

Q@A AT b TERFIFTL LN,
(%] 2-6-4, 2-6-5)
A AT A TLH
AT kAL TRH
FAIWTIRHRTY %2

«7RJL M6 L12 x 4 (BEMR)

C AR—H— ¢p6-¢p10 L8 x1

- 7RJL M6 L18 %X 1
BRI/ 8 TET7 IO~ L. BMEALRLLT
CEEL,

BAAINTI b3 TRHDRAT—EEDRRIZIFRAR—H5—
FHATHRIL MZTHEOFTTLEE0, (XK 2-6-5)

— ‘]‘] —
11003-ANO16/14020-AN009



2—7 B—FRF¥—r%—04—%1 TOBUTIT

ToooIay o a—RIL k¢ 1 2[FBFERLT
KEEW, KRAEFAMILVAZEBEZ LK SIZLTLESLY,

BYFFRIIZ/ S T2 7 T0— L, EMRAZRLELT
&L,

(1) LHENT N/ TERFF TS, (®2-7-2)

N\ 3—mRILkpl4 x 1
7Yy P14 X 2
N\ I3—mRILEP12 x 1 (BER)
ERT YT P12 x2

IN/SA TERYAHTBEZaTLyHnNgoU5Em
Fib %R T/ 1 TERIFEUE SETT 5,

O

o 272 !

QLHBIDE—HRF¥—ov—_8TFJ—X I ZHR—ILFE
AEOHLTLSZELN,

@) LHBEIOU T/ ThFHELAENESE— M ial—
A—%MI LEYFITTLZ&EL,

(& 2-7-3)
- RJL & M6 L10 x 3
A DZ 4§ x 3

s RT)TTyw M6 x3

@) LHBEIOU T/ TE#EYFIFTL 2L, (K 2-7-3)
N\ a—mRIL kP14 X 1
ATy P14 X 2

(6) RHAIT N/ TZEEMFIH TS 20, (R 2-7-4)

s\ a—RILkp14
AR
N\ T3—RIL k12
ERT YT P12

IN/ A TERYAHTBAEZaTLyHnNoU5Em
FisZRE T/ THEBIFEULE SEUTT S,

X 1
X 2
x 1 (BEA)
X 2

<EBR

— ‘]2 —
11003-ANO16/14020-AN009



6) RHEIDZ —RF¥—Lv—&IFJ—X FT=FHR—ILK
EARROLTLIESLY,

(7) RHEIOU T/ TE#EYFFTL 2L, (K 2-7-5)
N\ a—RIL kP14 X 1

7Yy 14 X 2
- 7RJL + M8 L20 X 1
sy M8 X 1

FRTYTTyw M x 1

@) RHEIE— kA a2 L—F—FEFHTTLZELY,
(X 2-7-6)
- 7RJL ~ M6 L10 x 3
= 7w M6 x 3
CRTYTIy e M6 x 3

(9) ADFHIER—R Z T L THEIE™D 4 — 5/ 3 FIZEMYFIHT
{FEE, (®2-7-7) b

0D K S ITKEEEZFITHE->TL S, (B2-7-8, 2-7-9)
RA)—oxA ¢8 X 1
R —=ROSUT X 5
s R—X $8  (40mm [ZHERF L THUST)

T RIRA R
KEEEDIEHEEIMNSKEN LW EE2THERALTLE .
Sy, _ ---"' "",.. :
- e }1* - " *-3'
i J’ij\ _." = f‘ y

11003-ANO16/14020-AN009




2—8 270y kA TESTIT

(1) 2AY ML TIZA/FEUY, O 2 EEUTIT,
A—RFr—Tv—ZHYFHFTLZEL, (F]2-8-1)
s B—RFr—T9—G/K Py x 2
-EILTARYIFY R X 6
- GhyT )T p58.4 X 2

@ 20Y b T TS5y bERFIF TSN, (K2-8-2)
- ARJLEMO L25 X 2

=+ MO x 2
CRTYTIvr x2
v MO X 4
FAAC S
T4y MMEISIERRE & (XRTESE I BT ITET,
FAAC S

TR — A THEUF I ZUTOEGREERAL TS,
- 2AV kTG /K X2

- 7RJL S M0 L40 X 4
=+ MO X 4
S S 2 Ap B2 X 4
sy MO X 8

2—9 HIEF v \A THYSIT

(1) MET 57y FEES L. BIDRERENEHAAZE LT
{rZEby, (F2-9-1, 2-9-2)

EERS" -

11003-ANO16/14020-AN009



Q) MEF ¥ /=" TLHZEERF T, /31 THRDAE S & SFREL TSN,

(X 2-9-3)

@) HFEF v s TLHZEERFHFTLEELY,

s )avk—X $48 L100
- TR—R/\2 K #36

@) FEEF ¥ o 1\—18f TRHZBYFIFTLEELY,

(3 2-9-5, 2-9-6)

s o)avik—X $48 L100
- Ih—R/N K #36

s AR—H— $p10-¢20 L5
- 7KL+ M8 L30

S RTYTIYT e M8
-y M8

X 1
X 2

X 1
X2
X 1
X 1
X 1
X 1

(X 2-9-4)

- 15 -

a4

AR—— $20-$10 15 | S
2

i

11003-ANO16/14020-AN009



2—10 9IRMS—IEEE

T RIRAR
BRI HMBE V CITERT 2 2 L ZRHRICLTULET,
EVC/NIILTEDEREIXEV COFHBAZIZHELMEELT
{EELY,

MBED LS ICEEZEITE>TLEEEL, (E2-10-1,2-10-2)
* TR—RX 6
A=A ¢6 x 3
R—RYSUT ¢6 x14

2—11 HY—F—)LEHfHF

(1) H—FEI—ILE@ENLERE S(TF M L. FIRIZBET T
{EEL, @2-11-1,2-11-2)

_‘]6_
11003-ANO16/14020-AN009



2—12 Y531 THSTHT

2-12-1

(L= 258 Y3 VEFERLEVES)
EAXASES

Y93 08 TOBRT T, T EEmAEEHE
272 TLES W, TUP U HEMmigERCEHRE
FHTIETNIHYET,

TR/ A T2 7J0—L., EYMEAZRFILELT
{F2&LY,

WHooavn T - TT79 ) —F—r—REBFIFTTLZELN,
(B 2-12-1,2-12-2)

- )ark—X ¢70 L70 x 2

- 1)avik—R @70 L55 x 2

- Th—R/\2 K #48 x 8
- T)L7K PT1/8 X2
s R—R=w Il 610 X 2
k=R ST 10 X 4

c7R—X 910 B00mmx2(Zhy k)
cH—FEFa1—T (250mx2(ZhHy k)

2) d10HR—REAY FAN—DP10=vT)I)L (70N 4)
[CEMFFTL S0, (LH-RH)  (E2-12-3)

A

22-12-3 e 1 I

(L—S o590 L a v EERT 558)
EAXALES

B2 a0 TORYFIHE, TP U EEMABHEIITE> TS,
IOV EEMEERICERETETIEETNAHY ES,
BFFRIIZ/NA TET7T0—L, BYRAZBALEL TSN,

M) L—=u99 023 BOI7 A7 4 T42—05 GTI-800 KITICASTWAIF7IA7H T2—II5HLT
fZELY
- IF77AF7ETT— X 2
- RIL b~ M X 4
f AR—H— p12-¢4 L1.5 x4

— ‘]7 —
11003-ANO16/14020-AN009



2—18 IVITULLOEM}T

(1) TUTLLETSHY RTIAZyv—DRy M EHD
KSITHAFIFTL 230N, (K 2-13-1)
s IVTIUL x 1
I3y b x 1
“RILE M L12 x2

X RIUTLLIR, S38T 2=y r— (34005-AN00T) F
TSR TLET,

GT600 Package Z%E7& L TLVEWERADEIEE, MIA
WETY,

v bAA—YEFFIZEET HABEFLUETT,

ZDMDERS L=EBmZEmAT T T ZE0Y,

3 HfHTROFER

(1) EUFIHEERTHR, BTEURERBAED TEUTIHEROMERR) (TH> THEREXEITH >TSS,

_‘]8_

11003-ANO16,/14020-AN009



#BAstt TyF-y—IR
T418-0192 F#EE =L =Ll 7181
http://www.hks—power.cojp/



R35 GT-R GTII-800 FULL TURBINE / UPGRADE KIT

INSTALLATION MANUAL

NAME OF PRODUCT

R

35 GT-R GTII-800 FULL TURBINE / UPGRADE KIT

PART NUMBER

11003-AN016 / 14020-AN009

APPLICATION NISSAN GT-R (R35)
ENGINE VR38DETT

YEAR 2007/12 -
REMARKS [NOTE]

The engine must be removed in order to install this Kit.

This kit does not include the following parts: Fuel Pumps, Injectors,
EVC, and Engine Management such as the HKS F-CON.
Upgrading the engine internals is necessary when using this kit at
high engine outputs (approximately more than 480kw / 650ps).
The boost pressure setting for the provided Wastegates is
approximately 90 to 95 kPa (13 to 13.8 PSI).

This kit was developed exclusively for off-road race use only.
HKS will not be responsible for engine and/or transmission
damage caused by the use of this kit.

This kit must be used without the catalytic converters.
Because of this, the vehicle cannot be driven on any public
roads or highways since it may not meet pollution laws and/or
safety regulations.

Any vehicle with this kit installed may void the factory
manufacturer’s warranty.

REVISION OF MANUAL

Rev. Number

Date

Manual Number Details

3-3.01

2018/11

E04211-N49012-00 | 1% Edition

3-3.02

2019/4

E04211-N49013-00 Part number/code number revised

Published in Apr, 2019 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE / ATTENTION -« e e teerentanteneettet ettt ettt ieaeaeanens 1
oY = I 3 T PP 2

1. REMOVAL OF FACTORY PARTS «+txerreeeuttantmtttantantettenentaenennaneneaaneaenenns 6

2 INSTALLATION OF KIT PARTS - e etnetenttuttttnetant ettt ettt 6

3. CONFIRMATION AFTER INSTALLATION «-cxrrerrtuenentnattnneenaneneernetnaneanaeneneen 18
INOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle. This manual assumes that you are familiar with
typical automotive systems and basic service and repair procedures. Do not attempt to carry out the
operations shown in this manual unless these assumptions are correct. Always have access to a
factory service manual. To avoid injury, follow the safety precautions contained in the factory
service manual.

IATTENTION |
This manual indicates items you need to pay attention to in order to install this product safely
and lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use
after modification and/or dismantling of this product.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

11003-AN016/14020-AN009



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
1 |Exhaust Manifold LH 1 X
2 |Exhaust Manifold RH 1 - X
3 |Turbocharger LH 1 m
4 |Turbocharger RH 1
5 |Wastegate 2 X*50mm
6 |Front Pipe LH 1 X
7 |Front Pipe RH 1 X
8 |Suction Pipe LH 1 X
9 |Suction Pipe RH 1 m P
10 |Airflow Adapter 2 —

11 |Qil Inlet Pipe LH 1 - X
12 |Oil Inlet Pipe RH 1 P X
13 |0il Outlet Pipe LH 1 ’---—--l‘

14 |Oil Outlet Pipe RH 1 3
15 |Turbocharger Water Inlet Pipe LH 1 | 8
16 |Turbocharger Water Inlet Pipe RH 1 . ;'J

| ——
17 |Turbocharger Water Outlet Pipe LH 1 ':_
18 |Turbocharger Water Outlet Pipe RH 1 13
s

19 |Turbocharger Bracket LH 1 _} X

20 |Turbocharger Bracket RH 1 E? X

XThis is not included in 14020-AN009.

11003-AN016/14020-AN009



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
21 |Exhaust Manifold Gasket 2 m:m

22 |Turbocharger Gasket 2 ;’i\l Inlet

23 |Turbocharger Gasket 2 i; Outlet

24 |Front Pipe Gasket 2 @

25 |Oil Outlet Gasket 2

26 |Silicone Hose 2 HX70mm L=70
27 |Silicone Hose 2 X70mm L=55
28 |Silicone Hose 2 H48mm L=100
29 |Hose 1 %10mm L=1000
30 |Hose 1 X8mm L=200
31 [Hose 1 X6mm L=4000
32 |Thermal Tube 1 ¥17mm L=500
33 |Banjo Bolt 2 12mm

34 |Banjo Bolt 4 ¥ 14mm

35 |Copper Washer 12 12mm

36 |Copper Washer 8 14mm

37 |G-Cup Ring 2 90.8mm

38 |G-Cup Ring 2 58.4mm

39 |Hose Clamp 8 X#48 Bead Type
40 |Hose Clamp 4 X#36 Bead Type

XThis is not included in 14020-AN009.

11003-AN016/14020-AN009




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
41 |Thermal Insulation Sheet 3 %t 300x300

42 |T-Fitting 1 H8mm

43 |T-Fitting 3 “& X 6mm

44 |Hose Fitting 2 f ¥10mm

45 |Hose Fitting 3 (((((ﬂ‘._@m ¥6mm

46 |Hose Fitting 2 : ] X6mm L-shaped
47 |Elbow 2 %! XPT1/8

48 |Hose Clamp 4 @ %10mm

49 |Hose Clamp 5 @ *8mm

50 |Hose Clamp 14 @ X 6mm

51 |Spacer 4 @ ?:Tg-lzmm
52 |Spacer 1 @ ?Zj;0mm-20mm
53 |Spacer 1 fs:r:?—lzmm
54 |Spacer 1 f:rgm—lomm
55 |Plug 2 ¥PT1/8

56 |Bolt 4 =1 M4

57 |Bolt 6 =1 M6 L=10

58 |Bolt 1 e M6 L=18

59 |Bolt 1 e M6 L=25

60 |Bolt 3 e M8 L=20

XThis is not included in 14020-AN009.

11003-AN016/14020-AN009



PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
61 |Bolt 1 =1 M8 L=30
62 |Bolt 4 e M10 L=40
63 |Bolt 2 e M10 L=25
64 |Self-Lock Nut 12 ) M8

65 |Nut 6 5 |M10

66 |Lock Washer 7 @ M6

67 |Lock Washer 4 @ M8

68 |Lock Washer 6 @ M10

69 |Washer 7 —_ M6

70 |Washer 4 =D M8

71 |Washer 12 = M10

72 |Stud Bolt 12 =& M8

73 |Emblem 1 M X

74 |Bracket 1 o | X

75 |Bolt 2 :{ M4 L=12
76 |Installation Manual 1

77 |Instruction Manual 1

XThis is not included in 14020-AN009.

11003-AN016/14020-AN009



1. Removal of Factory Parts

Refer to this instruction manual and the manufacturer’'s service manual to remove the
exhaust system, engine, and turbochargers.

PNGTEN Make sure to keep the removed parts for
later use.

2. Installation of Kit Parts
2-1 Installing the Exhaust Manifolds

(1) Install the Stud Bolts to the Exhaust Manifolds (LH &
RH). (Diagram 2-1-1)

Exhaust Manifold LH
Exhaust Manifold RH
Stud Bolts M8 x 6

(2) Install the Exhaust Manifolds (LH & RH) to the engine
using the following provided parts. (Diagram 2-1-2)

Exhaust Manifold Gasket x 2
Factory Nut x 12

(3) Modify the portion(s) of the factory heat shields so the
Exhaust Manifolds do not come in contact with the
shields. (Diagram 2-1-3, 2-1-4)

Do not reinstall the factory heat shields at this point.




2-2 Modification of Self Starter Shroud
(1) Cut the shroud. (Diagram 2-2-1)

(2) Affix the thermal Insulation sheet to the shroud.
(Diagram 2-2-2)

2-3 Installing the Turbochargers

(1) Temporarily install the Turbochargers on both Exhaust
Manifolds; adjust the angle of the center housing and
compressor housing. (Diagram 2-3-1)

When adjusting the angle, position the oil and water
lines accordingly.

Make sure the right side of the oil outlet pipe does not
come in contact with the compressor housing.
(Diagram 2-3-2)

11003-AN016/14020-AN009



(2) Remove the Turbochargers and tighten the factory
coupling as follows (Diagram 2-3-3)

DTighten the coupling with 16 + 1 N - m.
@Lightly tap both sides of the coupling with a brass bar.
@ Tighten the coupling with 16 + 1 N - m.
@Lightly tap both sides of the coupling with a brass bar.
®Tighten the coupling with 16 + 1 N - m.

(3) Tighten the Compressor Housing bolts to 7+1N-m.
(2 bolts x 6 positions)(Diagram 2-3-4)

(4) Install both Turbochargers (LH & RH) to the Exhaust
Manifold. (Diagram2-3-5)

Temporarily install the turbocharger to the
exhaust manifold; then tighten them
completely after the pipe and bracket are
installed.

* Turbocharger Gasket (Inlet) x 2

= Self-lock Nut M8 x 6

(5) Install the Turbocharger Brackets LH and RH using
the following provided parts. (Diagram 2-3-6)

(Do not tighten the brackets completely until the
engine side’s water pipe is installed.)
Turbocharger Bracket LH
Turbocharger Bracket RH
Bolt M8 L=20 x 2
Washer M8 x 2
Lock Washer M8 x 2

11003-AN016/14020-AN009



2-4 Installing the Wastegates

(1) Install the provided 6mm Hose Fittings and Plugs to
the Wastegates using the following provided parts.
(Diagram 2-4-1)

Wastegate x 2

Hose Fitting 6mm x 2

Hose Fitting 6mm L-Shaped x 2
Plug PT1/8 x 2

Wrap the threaded portion with Teflon tape.

(2) Change the position of the upper case. (Diagram
2-4-2)

/\ CAUTION

When adjusting the upper case, use the SST or proper
tools. If the proper tools are not used, the spring may
come out and cause an injury.

Make sure the Wastegates function properly after
installation.

(3) Install the Wastegates to the Exhaust Manifolds using
the following provided pars. (Diagram 2-4-3)

G-Cup Ring 90.8mm x 2

Temporarily install the Front Pipes to adjust the
angle of the pipes.

2-5 Modifying the Factory Water Pipe

I St teee.

Modify the factory water pipe so it does not come in contact with the Wastegate. (Diagram 2-5-1 to

2-5-4)

(1) Cut the factory water pipe as shown in Diagram
2-5-1.

11003-AN016/14020-AN009



(2) Drill a 7mm hole in the bracket as shown in
Diagram 2-5-2

(3) Insert the provided Spacer between the modified
bracket and the engine. Weld the factory water | Weld here |
pipe (previously cut in 2-5-1) and install the pipe L '

using the following provided parts. Make sure the
pipe does not come in contact with the Wastegate,
(Diagram 2-5-3)

Spacer 6mm-12mm t=10 x 1
Bolt M6 L=25 x 1

Lock Washer M6 x 1
Washer M6 x 1

If the cut pipes are connected with a joint hose,
make sure the pipes are secure to avoid leaks.

(4) Bend the 8mm pipe so it does not come in contact
with the 13mm pipe. (Diagram 2-5-4)

2-6 Installing the Oil Lines

i '- -r
oy ‘
l

Reuse the factory banjo bolts on the engine block
side. Make sure use the correct bolts. The bolt
for the oil line has the smaller center hole.

|Water Line| | Qil Line |

-10 -

11003-AN016/14020-AN009




(1) Install the Oil Inlet Pipe LH using the following
provided parts. (Diagram 2-6-2)

Qil Inlet Pipe LH

Banjo Bolt 12mm x 1

Copper Washer M12 x 4

Factory Banjo Bolt M12 x 1 (Reuse)

Before installation, blow off any dust and/or debris
inside the pipe with an air gun. Make sure no foreign
objects enter the Turbocharger Assembly through the

pipe.

(2) Install the Oil Inlet Pipe RH using the following the
provided parts. (Diagram 2-6-3)

Oil Inlet Pipe RH

Banjo Bolt 12mm x 1

Copper Washer M12 x 4

Factory Banjo Bolt M12 x 1 (Reuse)

Before installation, blow off any dust and/or debris
inside the pipe with an air gun. Make sure no foreign
objects enter the Turbocharger Assembly through the

pipe.

(3) Install the Oil Outlet Pipe LH and RH using the
following provided parts. (Diagram 2-6-4, 2-6-5)

* Oil Outlet Pipe LH

= Oil Outlet Pipe RH

* Oil Outlet Gasket x 2

* Factory Bolt M6 L12 x 4 (Reuse)
* Spacer M6 M10 t=8 x 1

* Bolt M6 L18 x 1

Before installation, blow off any dust and/or debris
inside the pipe with an air gun. Make sure no foreign
objects enter the Turbocharger Assembly through the

pipe.

(4) To secure the bracket of Oil Outlet Pipe RH, insert a
spacer between the bolt and bracket and tighten the
bolt. (Diagram 2-6-5)

-11 -

.

11003-AN016/14020-AN009



2-7 Installing the Turbocharger Water Lines

Reuse the factory 12mm banjo bolts on the engine
side. Make sure to use the correct bolts on each
water line.

Before installation, blow off any dust and/or debris
inside the pipes with an air gun. Make sure no
foreign objects enter the Turbocharger Assembly
through the pipes.

(1) Install the Turbocharger Water Inlet Pipe LH side
using the following provided parts. (Diagram
2-7-2)

T/C Water Inlet Pipe LH x 1

Banjo Bolt 14mm x 1

Copper Washer 14mm x 2

Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

When installing the inlet pipe, avoid unnecessary
contact with the compressor housing and do not .
bend the pipe. "\. r
(2) Completely tighten the bolts installing the : .

Turbocharger and Exhaust Manifold on the left . I
- 1

side.

(3) Modify the factory heat shield so it does not come
in contact with the Turbocharger Water Outlet
Pipe LH side. Install the modified heat shield
using the following parts (Diagram 2-7-3)

Bolt M6 L=10 x 3
Washer M6 x 3
Lock Washer M6 x 3

(4) Install the Turbocharger Water Outlet Pipe LH
side using the following provided parts.
(Diagram 2-7-3)

T/C Water Outlet Pipe LH x 1
Banjo Bolt 14mm x 1
Copper Washer 14mm x 2

(5) Install the Turbocharger Water Inlet Pipe RH
side wusing the following provided parts.
(Diagram 2-7-4)

T/C Water Inlet Pipe RH x 1

Banjo Bolt 14mm x 1

Copper Washer 14mm x 2

Factory Banjo Bolt 12mm x 1 (Reuse)
Copper Washer 12mm x 2

When installing the inlet pipe, avoid unnecessary
contact with the compressor housing and do not
bend the pipe.

-12 -

11003-AN016/14020-AN009



(6) Completely tighten the bolts installing the Turbocharger and Exhaust Manifold on the right side.

(7) Install the Turbocharger Water Outlet Pipe RH
side wusing the following provided parts. F/ .
(Diagram 2-7-5) 4 "nlu‘j

T/C Water Outlet Pipe RH x 1
Banjo Bolt 14mm x 1

Copper Washer 14mm x 2
Bolt M8 L=20 x 1

Washer M8 x 1

Lock Washer M8 x 1

y g
.‘ ‘q
NN
/':"*"'
.

-

(8) Install the right side heat shield using the
following provided parts. (Diagram 2-7-6)

Bolt M6 L=10 x 3
Washer M6 x 3
Lock Washer M6 x 3

(9) Modify the factory hose as shown in Diagram
2-7-7. Install the modified hose to the factory
water pipe. (Diagram 2-7-7)

i l. ‘-L...

;‘; Cut this part to 15mm.
|

—»

L4

(10) Route the water lines as shown in Diagram 2-7-8
and 2-7-9 using the following provided parts.

T-Fitting 8mm x 1
Hose Clamp 8mm x 5
Hose 8mm (Cut to 40mm in length)

Make sure water does not leak from the joint parts
of the water pipes.

- 13 -
11003-AN016/14020-AN009



2-8 Installing the Front Pipes

(1) Install the factory A/F sensor and O2 sensor to
each Front Pipe LH side and RH side; then install
the pipes to each Turbocharger using the
following provided parts. (Diagram 2-8-1)

Front Pipe LH

Front Pipe RH

T/C Gasket (Outlet) x 2
Self-Lock Nut x 6
G-Cup Ring 58.4mm x 2

(2) Install the front pipe bracket using the following
provided parts. (Diagram 2-8-2)

Bolt M10 L=25 x 2
Nut M10 x 2

Lock Washer M10 x 2
Washer M10 x 4

Install the bracket in the opposite direction of the
factory catalytic converters using the following
provided parts.

Front Pipe Gasket x 2
Bolt M10 L=40 x 4
Nut M10 x 4

Lock Washer M10 x 4
Washer M10 x 8

2-9 Reinstalling the Factory Chamber Pipes

(1) Remove the factory bracket and make a cut
along the dotted line on the bracket as shown in
Diagram 2-9-1 and 2-9-2.

11003-AN016/14020-AN009



(2) Reinstall the factory chamber pipe LH side. Align the center of

the pipe as shown in Diagram 2-9-3.

(3) Reinstall the factory chamber pipe LH side using
the following provided parts. (Diagram 2-9-4)

Silicone Hose 48mm L=100 x 1
Hose Clamp #36 x 2

(4) Reinstall the factory chamber pipe RH side using
the following provided parts. (Diagram 2-9-5,
2-9-6)

Silicone Hose 48mm L=100 x 1
Hose Clamp #36 x 2

Spacer 10mm-20mm t=5 x1
Bolt M8 L=30 x 1

Lock Washer M8 x 1

Washer M8 x 1

- 15 -

Spacer 10mm-20mm t=5

11003-AN016/14020-AN009




2-10 Connecting the Wastegates

This section assumes that an HKS EVC will be
installed on the vehicle.

Refer to the HKS EVC manual when connecting
the EVC hoses.

(1) Connect the Wastegates using the following
provided parts. (Diagram 2-10-1, 2-10-2)

Hose 6mm

T-Fitting 6mm x 3
Hose Clamp 6mm x 14

2-11 Installing the Thermal Insulation Sheet

(1) Cut the provided Thermal Insulation Sheet to the
appropriate sizes and affix to the vehicle’s body as
shown in Diagram 2-11-1 and 2-11-2.

Thermal Insulation Sheet

-16 -

11003-AN016/14020-AN009




2-12 Installing the Suction Pipes

(For the Vehicle without Racing Suction Kit)

Install the Suction Pipes after the engine is
reinstalled to the vehicle. If not, the Suction Pipes
may come in contact with the vehicle’s body.

(1) Install the Suction Pipes and factory air cleaner
cases using the following provided parts.
(Diagram 2-12-1, 2-12-2)

Suction Pipe LH

Suction Pipe RH

Silicone Hose 70mm L=70 x 2
Silicone Hose 70mm L=55 x 2
Hose Clamp #48 x 8

Elbow PT1/8 x 2

Hose Fitting 10mm x 2

Hose Clamp 10mm x 4

Hose 10mm (Cut to 300mm x 2)
Thermal Tube (Cut to 250mm x 2)

(2) Connect the 10mm hose to the 10mm Hose Fitting
(Blow-by) on the valve cover. (Diagram 2-12-3)

(For the Vehicle Using Racing Suction Kit)

o
/
LN
| |
=

~—
W

Ty
e
S
o

gl

Install the suction pipe after the engine is installed back to the vehicle.
If neglected, the engine may come in contact with the vehicle body.

Air-blow the pipe to remove all foreign objects before installation.

(1) Replace the airflow adapter provided with Racing Suction Kit with the one provided with this kit.

- Airflow Adapter x 2
*Bolt M4 X4
* Spacer Amm-12mmt=15 X4

- 17 -

11003-AN016/14020-AN009



2-13 Installing the Emblem

% The provided Emblem was designed for use with the HKS Superior Finisher (P/N
34005-AN001). If a GT600 Package was not previously installed on the vehicle, an HKS
Superior Finisher (P/N 34005-AN001) is required.

(1) Install the Emblem using the following provided parts.
Put the Emblem and Bracket on each side of the
Superior Finisher and tighten the bolts. (Diagram
2-13)

Emblem x 1
Bracket x 1
Bolt M4 L=12 x 2

Installation is complete.
Reinstall all removed factory parts.

3. Confirmation after Installation

(1) After the installation process is complete, check all items listed in the “Confirmation after
Installation” section of the Instruction Manual.

- 18 -
11003-AN016/14020-AN009



HKS

HKS Co., Ltd.
7181 Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
http://www.hks-power.co.jp/



	11003-AN016(E04211-N49013-00)日
	11003-AN016(E04211-N49013-00)英.pdf

